

SPECIALITY MERCHANDISING SERVICES PVT LTD TEST REPORT

Technical Report: (6720)298-0175

Page 1 of 4
Nov 02, 2020





SPECIALITY MERCHANDISING SERVICES PVT LTD TEST REPORT

TO : SPECIALITY MERCHANDISING SERVICES
PVT LTD
A-22, SECTOR 2
NOIDA, UP, 201301,
INDIA

LAB NO.: (6720)298-0175
FORM NO.: 41617
DATE IN: Oct 24, 2020
DATE OUT: Nov 02, 2020##
DEPARTMENT: Home Textiles
BUYER: Bloomingville A/S-lene
Haus Vej 3-5 7430 Ikast
Denmark
NO. OF WORKING DAYS: 07
PAGE 2 OF 4

OVERALL RATING

PASS _____ **X**
FAIL _____
DATA _____

Buyer:	Bloomingville A/S-lene		
	Haus Vej 3-5 7430 Ikast Denmark		
Fabric Supplier/Mill:	/	Factory/Manufacturer:	/
P.O. No.:	/	Style/ SKU No.:	82049760
Sample Description:	Cushion Sample (Sample Received In Good Condition)	Style Description:	Cushion, Yellow Recycled, Cotton
Color:	Yellow	Country of Origin:	India
Claimed Fabric Weight:	/	Claimed Fabric Count:	/
Yarn Size:	/	Submitted Size:	/
Size Range:	/	FPU No.:	/
GPU No.:	/	End Use:	/
REF NO:	BVD.65968-1	S.NO:	BVD-202053
Product Category	Cushion Sample		
Test Requested	Requested Test		
Previous Report No.	/		
Submitted Fiber Content	/		
Actual Fiber Content	/		
Suggested Fiber Content	/		
Submitted Care Instruction(s)	Machine Wash Warm with mesh Bag, Gentle Cycle, Do Not Bleach, Tumble Dry Low, Warm iron		
Suggested Care Instruction(s)	/		



**BUREAU
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
FLAMMABILITY OF BEDDING ITEMS: SMOULDERING CIGARETTE (ISO 12952-1:2010)	X			

Note:

1. Only requested test has been performed as per Vendor's request.
2. The Test Standards/Requirement has been taken as provided by vendor.
3. ##: Additional information received on: 31-10-2020

**BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.
AUTHORIZED SIGNATORIES**

NAVEEN KUMAR
PROGRAM LEADER (SOFTLINE)

APPROVED BY

RAVINDER KUMAR
ASST. PROGRAM MANAGER (SOFTLINE)

PLEASE CONTACT:

FOR ANY TECHNICAL ISSUES: RAVINDER KUMAR

E. MAIL: naveen.kumar@in.bureauveritas.com, PHONE NO: 0120-4368207

FOR ANY INVOICING MATTER: MR. AMIT ROY

E. MAIL: amit.roy@in.bureauveritas.com, PHONE NO: 0120-2424878 / 2424879 /4368116

REMARK: See enclosed worksheet for tests result



<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
----------------------	---------------------	---------------------

FLAMMABILITY OF BEDDING ITEMS: SMOULDERING CIGARETTE(ISO 12952-1:2010)

THE FOLLOWING TEST RESULTS RELATE ONLY TO THE IGNITABILITY OF THE TESTED BEDDING ITEM UNDER THE PARTICULAR TEST CONDITIONS; THEY ARE NOT INTENDED AS A MEANS OF ASSESSING THE FULL POTENTIAL FIRE HAZARD OF THE ITEM IN USE.

CLEANING METHOD: MACHINE WASH WARM,GENTLE CYCLE,TUMBLE DRY LOW (5 CYCLES)

TESTED ITEM AND ANY OTHER COMPONENTS OF CONSTRUCTION OF BEDDING ASSEMBLY	PILLOWS
TEST RESULT	NON-IGNITION (NI)
PROGRESSIVE SMOULDERING IGNITION	NO
FLAMING IGNITION	NO

COMMENTS: PASS

REMARKS: /